
ASSEMBLY DIAGRAM
Slab Buggy Double Side
          (Mod: SBDS01)

R

Hexagon bolt M8x60

PARTS LIST

A Frame

Washer Ø8

2SBDS01 - 002

SBDS01 - 009

SBDS01 - 008

SBDS01 - 007

SBDS01 - 006

SBDS01 - 004

SBDS01 - 003

9

8

7

4

6

3

Rubber of A frame

SBDS01 - 001

CODE POSITION

1

24

04

48

DESCRIPTION QTY

02

SBDS01 - 005 5

Rubber of Base 10

Plastic cap 40x40 10

Bearing 6205

Base

04

01

Solid wheel 300-8 02

SBDS01 - 012

SBDS01 - 013

SBDS01 - 011

SBDS01 - 010

11

12

13

10

CODE POSITION DESCRIPTION QTY

SBDS01 - 014 14

SBDS01 - 015 15

Cross bar

Hexagon nut M8

Swivel caster (Locking)

Washer Ø25

Dome axle caps Ø25

06

24

02

02

04

Hexagon bolt M10x30 04

SBDS01 - 016 16

SBDS01 - 017 17

Rubber of Cross bar 06

SBDS01 - 018 18

9

11

10

8

19

3

1

2

5

18

16

17

14

7

6

20

4

15

When ordering, please give number of spare - part (code number) plus type of Slab Buggy Double Side.
For example: Slab Buggy Double Side SBDS01 - 001  ,  QTY 10
                       Slab Buggy Double Side SBDS01 - 004  ,  QTY 02

Updated date: December 19  , 2011th

Dome nut M16 02

Washer Ø16 02

13

12

SBDS01 - 019 19

SBDS01 - 020 20

Hexagon nut M10 04

Washer Ø10 08


